

TEST REPORT

Doc. No : GTL/D/7.5/02

Page 1 of 1

Report Issued To : Madhu Silica Pvt. Ltd.
Plot No : 147, G.I.D.C., Vartej, ,
Bhavnagar, Gujarat
Phone No : 9227773028
Email : ruchik@madhusilica.com

Test Report No : GTL/04260730050/NS
Date of Receipt : 28/07/2026
Date of Issue : 30/07/2026
Customer's Ref. No : N.M

Sample Described as : PolySIL-MP43
Sample Qty : 20 gm
Packing Mode : Sample Packed in Plastic Bags

Mfg. Date : 22.07.2026
Exp. Date : 21.07.2029
B.No : N.M.

Sample Condition : Satisfactory
Marking : Lot No : 2627240009

Sample Drawn By : Customer
Date of Starting of Test : 28/07/2026

Date of Completion : 30/07/2026

Sr No	Quality Characteristics	Result	Test Method
Chemical			
Miscellaneous			
1	Iron (as Fe) mg/kg	73.14	By AAS

Note : NM = Not Mentioned, Customer requested for the above test only

FOR, GUJARAT TESTLAB PVT. LTD


Rupesh Desai

Reviewed By



For Verification

*** END OF REPORT ***


Hemal Darji

Autho. Signatory

TEST REPORT

Doc. No : GTL/D/7.5/02

Page 1 of 1

Report Issued To : Madhu Silica Pvt. Ltd.
Plot No : 147, G.I.D.C., Vartej, ,
Bhavnagar, Gujarat
Phone No : 9227773028
Email : ruchik@madhusilica.com

Test Report No : GTL/04260730051/NS
Date of Receipt : 28/07/2026
Date of Issue : 30/07/2026
Customer's Ref. No : N.M

Sample Described as : PolySIL-MP46
Sample Qty : 20 gm
Packing Mode : Sample Packed in Plastic Bags
Sample Condition : Satisfactory
Marking : Lot No : 2627240008

Mfg. Date : 22.07.2026
Exp. Date : 21.07.2029
B.No : N.M.

Sample Drawn By : Customer
Date of Starting of Test : 28/07/2026

Date of Completion : 30/07/2026

Sr No	Quality Characteristics	Result	Test Method
Chemical			
Miscellaneous			
1	Iron (as Fe) mg/kg	71.45	By AAS

Note : NM = Not Mentioned, Customer requested for the above test only


Rupesh Desai
Reviewed By



For Verification

*** END OF REPORT ***

FOR, GUJARAT TESTLAB PVT. LTD


Hemal Darji
Autho. Signatory